@ ?l SE#EEkRXS

& T @363 B EEWRINMBEBE2 TEH O O I3 7 d048(771) 11811 m@m048(771) 1529
B T bas @018-01 MBEHFARBAIAEPERFER.) FT20D3 80184 (43)41604) @ 0184 (43) 4120
B o T £ Z018-01 MBEHFMERBOAEPEHRFR) FT20D3 80184 (43)41604) @ 0184 (43) 4120
5 F B ¥ A T025 EFETETETLNMIE2 9 @ 3 B0198 (24)3618 @0 0198 (24) 9524
W fz 28 # PR @A94 w8 3€ BEHAFEAHFAR3IO200 1 0236 (54)06817 0236 (54) 7387
B B B ¥ M TO0-01 EEEEEMHFEBET—21E 1 O 1 '0245(53)0885 @ 0245 (53) 6768
B B ¥ A TO40-11 B ERETEDEBFRE-?2 02568 (23) 1329 @ 0258 (23) 1354
E B B ¥ M 388 EFEEHTHE./ F @8 4 B 026 (293) 4888 i 026 (292) 0815
O 2 E PR &310 B KEHRFABFWL /8029 (241) 3751~2 mM029(241)3752
B A B ¥ FF @322 A B EBMHIE 0289 (76) 0187 @ 0289 (76) 0069
B E B £ FF ®379-21 B E B g B M 8 0272 (68) 3119 i 0272 (68) 3862
B E Y E PR T424 BEER&H KM b B80543 (64) 9454 @ 0543 (66) 3536
W s 28 % ©409-38 UFHEDEERBFIETERRFTXE /0562 (76) 6172 ~3 [ 0552 (75) 6173
b | S - S ®E01-62 WEEPFPEMMTRBRETERIA I 7 058 (393) 0041 D 058 (391) 3014
A M B #E R &816 EHHNEEEAMEZEAXAFLARG 4 803 @092 (573) 7110 092 (573) 7680
< SHE RS &790 BEEEMUMFPEIE 1023018 B089(973)2325 @ 089 (971) 2563
HEFEATE
(mAE TR g )
BAES
__ Y

2696-12-0200-1C

T I K-
PARTS LIST

A b

_ S




A FSUAZV 3 T— ARk
- TRANSMISSION CASE GROUP

jk
=4
/

S _© & /o

] . ~ g ; =
A AT
41—@}@& G \q
’ 5 Ny i 1@5%}6 227
1 SSo— 24
T @
s 'V%7‘%9
69 72 8

A FS A
. TRANSMI

=wiavbg— A&
SSION CASE GROUP

Rih#Fs| a-—F &5 i i # G HE i &
No. CODE No. PARTS NAME QTY REMARKS
A-01 111 0105 OOGIl Iwarywvy TRANSMISSION ASS'Y 1
A-1 |111 0113 002 | T w¥a b —A R CASE, transmission R 1
A-2 | 111 0114 003 | S w¥=»o—A L CASE, transmission L 1
A-3 | 111 0217 000 | Eddi AXLE 1
A-4 | MI13 0216 000 | "4 K2 Zw s WASHER 1
A-5 | 9BB 6004 000 | R—nx7Y & #6004 BEARING, ball #6004 2
A- 6 |9RR 4200 005 | AFwFY R-42 RING, snap R-42 2
A-7 |90S 2042 0804 | A A >—a - TC-20428 SEAL, oil TC-20428 2
A-8 | 111 0218 000 | #H#Eh++r v/ CAP, axle 2
A-9 | 111 0214 000 | 3WhF+ GEAR, third 1
A-10 [ 111 0215 000 | vF 7w BUSH 1
A-11 | 9RC 0400 441 | v—F—F = —2@INI/2" x44 ¢ | CHAIN, roller 12" x44 ¢ 1
A-12 | 111 0220 000 | 37 SHAFT, third 1
A-13 | 111 0227 000 | A< A MESE WASHER 2
A-14 | 90R 1250 005 | OV > & S-12°5 "O' RING S-12°5 2
A-15 | 111 0222 000 | =7 U K AP WASHER 2
A-16 | 9CD 0601 600 | =k M6 x 16 ¢ SCREW M6 % 16 ¢ 2
A-17 | 111 0226 002 | 3=k MAIN SHAFT 1
A-18 | 9BB 6202 000 | R—n_7 V7 #0202 BEARING, ball #6202 1
A-19 | 9RR 3500 005 | AFw Ao R-35 RING, snap R-35 2
A-20 | 90S 1535 0702 | A A wr—i SC-15357 SEAL, oil SC-15357 1
A-21 | 111 0255 000 | FE#¥+¥ GEAR, main shaft 1
A-22 | 9BB 6003 000 | R—nx7VY 2 #6003 BEARING, ball #6003 1
A-23 | 90S 1735 0702 | 4 v —iv SC-17357 SEAL, oil SC-17357 1
A-24 | 90OW 0800 000 | ¥—nADwiv— @8 WASHER, seal ¢38 1
A-25 | 9BT 0801 003 | A b M8 % 10 ¢ BOLT M8 x 10 ¢ 1
A-26 | 9SW 1000 000 | 2sAPEss o 10 WASHER, spring ¢ 10 2
A-27 | 9NT 1000 010 |+ b MI10 P1.25 NUT M10 P125| 2
A-28 | MO7 0234 002 | A2+ 7 PHASYF PACKING, shaft w/screw 2
A-29 | M23 0258 001 | 73w & EhEE4: WASHER, shaft back 2
A-30 | M23 0224 000 | Fvia A BUSH A 1
A-31 | 111 0212 000 | 24h¥+ GEAR, second shaft 1
A-32 | 111 0213 000 | 75— COLLAR 1
A-33 | MO7 0313 001 | &7 &—wmaw pH Sy F 2 PACKING, shifter rod 2
A-34 | M23 0255 000 | AV F ¥ 7 b SHAFT, w/screw 1
A-35 | MO7 0234 002 | AV HF¥+ 7 FASY F 25 | PACKING, shaft w/screw 2
A-36 | MO7 0313 001 Y7EA—aw MRSV F PACKING, shifter rod 2
A-37 | M23 0258 001 | 2w 27 e WASHER, shaft back 2
A-38 | M77 2212 000 | 28w o ¥ GEAR, back 1
A-39 | M54 0219 000 | #FFwa BUSH ?




FSUAZ VI 3T — AR T AZ Y 23— AR
A . TRANSMISSION CASE GROUP A. TRANSMISSION CASE GROUP

RitifF=E| a—F &= ik i # i B i &

No. CODE No. PARTS NAME QTY REMARKS
A-40 | M23 0255 000 | A VYFT+ 7 b SHAFT, w/screw 1
A-41 | 9SW 1000 000 | 7~AJEE< M10 WASHER, spring MI10 2
A-42 | 9NT 1000 010 | +w b M10 P1.25 NUT MI10 P125| 2
N A-43 | MO7 0313 001 | &7 &—mw hMR/SwF PACKING, shifter rod 2
\ = A-44 | M77 2311 000 | 7 &—ua v b ROD, shifter 1
; A-45 | M75 0311 000 | 7 Z—74—2 FORK, shifter 1
A-46 | M0O7 0314 000 | 7 &—uay b4 3% SPRING, tightening shifter 1
@1/4350 A-47 | MO7 0314 010 | 7 &—uaw bA 34 B SPRING, tightening shifter B| 1
A-48 | 9SB 2500 000 | AF—NE—I 5 /16 BALL, steel 5'/16 1
A-49 | 9ST 3020 003 | B> $3x20¢ PIN, split $3x%20¢ 1
{' "W A-50 | 9RS 1200 005 | AFw S S-12 RING, snap S-12 1
" A-51 | 9SW 1000 000 | /<FMEid: 610 WASHER, spring ¢ 10 2
A-52 | 9NT 1000 010 | +w b M10 P1.25 NUT MI10 P125 | 2
A-53 | M60 0116 000 | y¥ibtE CAP, oil 1
A4 | 111 0826 001 |~V DA s—AT— STAY, belt cover 1
A-B5 | 9BT 0601 603 | A b M6 x 16 ¢ BOLT M6 x 16 ¢ 2
A-56 | 9SW 0600 000 | 784 JEE< b6 WASHER, spring ¢ 6 2
A-57 | ONT 0600 000 | #w b M6 NUT M6 2
A-B8 | S73 0311 000 | 74 —7T—L ARM, shifter 1
A-59 | 9OR 1200 001 | A=V % ¢ 12 "O" RING ¢ 12 |
A-60 | 111 0911 001 | Fx= T rsi— LEVER, change 1
A-61 | 124 0831 000 | 7'V wF Uin GLIP, red 1
A-62 | 9BT 0803 003 | A b M8 x 30 ¢ BOLT M8 = 30 ¢ 1
A-63 | 9SW 0800 003 | /sAEESE M8 WASHER, spring M8 1
i ] A-64 | 9NT 0800 003 | +w b M8 NUT M8 1
' A-65 | 111 0228 000 | — W EKF+ v CAP, sealed 1
P @/ A-66 | OCR 0501 403 | F<aH M5x14¢ | SCREW M5x14¢ | 2
; \ A-67 | 9BT 0801 600 | A b M8 x 16 £ BOLT M8 x 16 ¢ 3
3 ,@< @%\ é{ A-68 | 9SW 0800 000 | %5 Migk ¢8 WASHER, spring ¢ 8 3
5 16 26 27 A-69 | ONT 0800 000 | +w b M8 NUT M8 3

A /‘/\24 “

@ 25 A-70 | 9BH 0601 473 | Kb 7T M6 x 14 ¢ BOLT 7T MEx14¢ | 16
/ 2 A-71 | 9SW 0600 000 | 7s3PEE 06 WASHER, spring ¢ 6 16
68 AT, @ A-72 | ONT 0600 000 | v b M6 NUT M6 16
B = 8 A-73 | S73 0912 000 | Fr>vw—2 MARK, change 1




- Jx 5 —E%
S & CONTROL GROUP

B =<y DT
. SHASSIS & CONTROL GROUP

~

-

5 —EfR

HIES| a—F &% :&:ﬁ % i ¥t iy #=
No. CODE No. PARTS NAME Q TY REMARKS
B-1 |111 0512 000 | 7= > & — FENDER 1
B-2 (111 0414 002 | >+ —> 7V — LA FRAME, shassis 1
B-3 | 111 0412 001 | #5— COLLAR 4
B-4 |111 0413 000 | &b M6 x 48 ¢ BOLT MEx48¢ | 2
B-5 | 9SW 0600 000 | /~xApEs b6 WASHER, spring ¢ 6 .
B- 6 | 9NH 0600 073 | +¥ b M6 NUT M6 2
B-7 | Mb4 0412 001 | AZ T STAND 1
B- 8 | Mb4 0413 000 | AZXKNE Y PIN, stand 1
B-9 | 9FW 0800 003 | FrE% ¢8 WASHER, plain 38 1
B-10 | 9ST 0302 003 | HlE> ®3x20¢ | PIN, split $3x20¢ | 1
B-11 | M09 0417 000 | AX > FAF) > SPRING, stand 1
B-12 | 111 2412 000 | =4 b Y Y XA w434 7| PIPE 1
B-13 | M23 0416 000 | ¥ =AY AV HS— COLLAR 2
B-14 | 9BT 0805 003 | Kb M8 x50 ¢ BOLT M8 = 50 ¢ 2
B-15 | 9SW 0800 003 | /3AJE4: 08 WASHER, spring ¢ 8 2
B-16 | 9NT 0800 003 | +v k M8 NUT M8 2
B-17 |9CR 0601 213 | hSRAaAY MEx12¢ SCREW M6x12¢ | 2
B-18 | 9SW 0600 003 | /s4Had: b6 WASHRE, spring @6 2
B-19 | 9NT 0600 003 | =¥ b M6 NUT M6 2




L/’ [//Oﬁ%(go 02 /\/F"/

- K : (,”// (7‘/}—9 ;]77,]’)
NV B OV FO-VEE @ NI T2 KO U
C . HANDLE & CONTROL GROUP | C . HANDLE & CONTROL GROUP
'.} RAHES| a—F &% ® B B\ HE| W oz
S No. CODE No. PARTS NAME 3 Q TY| REMARKS
' C-1 | 111 0627 001 | N> ERADHH BRACKET, handle 1
r _ C-2 | 111 0626 001 | N EVZL—2 FRAME, handle 1
C-3 | 111 0837 000 | /T H> KNOB 1
C-4 | 111 0843 002 | AL vFFL—h PLATE, switch 1
C-5 | 111 0638 003 | N>/ K HANDLE 1
C-6 |9CR 050t 013 | vA#5a%Y  M5x10¢ | SCREW: M6x10¢ | 1
C-7 |9FW 0500 073 | 74 =y>¥ayw¥+— ¢5 | WASHER, finish 95 1
C-8 | 111 0619 000 | 74 > R4 vF SWITCH, stop 1
| C-9 |111 1330 000 | Nf>a—F CORD 1
| C-10 | 111 0628 000 | N K RY WrFu k- BOLT, handle fitting 1
‘ | C-11 | M99 0214 000 | A WASHER 1
’ ! C-12 | 9SW 1000 003 | /<3 EES: ¢10 . | WASHER, spring % 10 1
C-13 | 111 0617 001 | 25> FLss— A LEVER, clamp A 1
r C-14 [S69 0677 000 | N¥ KA w7 GILBEE2000 GLIP, handle 2
1 C15 | 8MA 0027 000 | 54 vax>v—s  F@ | MARK switch stop 1
; C-16 | 8MA 0007 000 | 25 vFLss—Fav4e—2 | MARK 1
' C-17 | Mb4 0617 000 | 279 wFv—2 MARK, main clutch 1
f C-18 | 9BT 1001 603 | #u b MI0x16¢ | BOLT MIOx16¢| 3
C-19 | 9BT 1002 503 | A b MI10x25¢ | BOLT MIOx25¢| 1
C-20 | 9SW 1000 003 | /<REES: 410 WASHER, spring ¢ 10 4
C21 | gEW 1000 003 | SPHEd: ¢ 10 WASHER, plain 9 10 1
C22 | EBZAHEB | Ry ML= s oreme| LEVERASSY, throttle I
c23 | 111 1331960 AR Y MVTAF—00]> (265" | WIRE, throttle 1
C-24 | 9cV 1500, 001 | = Yy 7 2 £ 00 | BRI convex 3
, co5 | BfE SBT3 | 25vsLin—Ty L ES e / | LEVER ASSY, clutch 1
. C26 |11 0833 003 7>vavy A= THIRE] WIRE, tension B s
| C-27 | 106 0496 %07 7>va YewstYstk SPRING, tension 1
| . MeroV McC rov8
| Cor 3114 )
| E3a #132-000 E 3&-3./00 -000
RN | f 2tk WL~
i ,
{ He oV 2ozt = _ (- 133/-060 710- 13/ =00 >
574 5 L
/17 0833 000 990 (965) (P8 XD"" 9”" /o070
0833 00 106D ¢ Sbp) 1995% E (23337000  _; E 13-700/-
’ ) = )
‘ 0 8§33 002 (055 (8o ) 1995F D¢ FLi\- Re2 _
6833 003 1070 (Fp0) ooy (((—0833-0073 11/-0833- 0% i

RO -
ﬂ'ﬂ"[ 0833 o0 1070 (960 ) o044 T‘/'/a‘r'?‘f’l’— ~



D.

T - NILkAN—FE%
ENGINE & BELT COVER GROUP

D TUY - N kHAN—-EE
. ENGINE & BELT COVER GROUP

RES| a—F H#FS il i i g fis &
No. ODE No. PARTS NAME QTY REMARKS
D-1 111 0850 000 | <=k Ass— COVER, belt 1
D-2 | M26 0833 000 | /7 KNOB 2
D-3 | 111 4812 000 | ¥>a2Fv—Fh PLATE, model 1
D-4 | 111 1426 000 | EX¥v—2 MARK 1
D-5 | CEG 0021 196 | GMI3ILN-363 x> ENGINE 1
D-6 | 111 4815 000 | = h— COVER, engine 1
D-7 | M88 1321 000 | 7wa > hAsi— COVER, front 1
D-8 | 128 0719 000 | Zwv > hAn—v—2 MARK, front cover 1
D-9 | 111 1323 000 | N—HAZ YT CLIP 1
D-10 | 111 4811 000 | ~NVbMAYVZ NIV AT BRACKET, stopper belt 1
D-11 | 9BT 0601 203 | Kb M6 x12 ¢ BOLT M6 x 12 ¢ 2
D-12 | 9SW 0600 003 | /<4< ¢6 WASHER, spring ¢ 6 2
D-13 | 9NT 0600 003 | F¥ ¢6 NUT ¢6 2
D-14 | 9CR 0601 213 | hZ A% SCREW 2
D-15 | 9BT 0801 603 | Kb M8 x 16 £ BOLT M8 x 16 ¢ 2
D-16 | 9SW 0800 003 | /<A [EE<: 8 WASHER, spring ¢ 8 2
D-17 | 111 0829 001 | &+ FF—V— PULLEY, main 1
D-18 | 9BT 0801 603 | K b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
D-19 | 9KY 0504 000 | F— $5x40¢ KEY d5x40¢ 1
D-20 | 111 0834 000 | =¥ >F—1— PULLEY, engine 1
D-21 | 9VA 0330 003 | V<=L b LA-33m} VBELT LA-33mf 1
D-22 | 111 4813 000 | =¥ r~—XA vI BASE, engine front 1
D-23 | 111 4814 001 | =¥ >_—2A 7 BASE, engine rear 1
D-24 | 9FW 0800 003 | &> 08 WASHER, plain 98 8
D-25 | 9SW 0800 003 | /sS4 ¢8 WASHER, spring @8 8
D-26 | 9NT 0800 003 | +v b M8 NUT M8 8
D-27 | 111 0830 000 | ¥> >3 > 7—L ARM, tension 1
D-28 | 111 0831 000 | 7> >3 >Aho— COLLAR, tension 1
D-29 | 111 2047 000 | =~V bAH = BRACKET, belt support 1
D-30 | M66 0824 000 | >~ aan A-W ROLLER, tension ~A-W 1
D-31 | 9BT 1205 003 | #An b MI2x50¢ | BOLT MI2x50¢| 1
D-32 | 9SW 1200 003 | /sAh e MI12 WASHER, spring 1
D-33 | 9NT 1200 003 | +¥ b MI2 NUT MI12 1
D-34 | 9SP 0302 005 | AFY 7 ®3x20¢ | PIN, spring ¢3x20¢ | 2
D-35 | 9NL 0600 003 | w2+ w b M6 NUT M6 1
D-36 | 8MA 0057 000 | A& FFv—7 MARK 1
D-37 | 8MA 0001 000 | ¥& K& 4 ar~—2 MARK 1
D-38 | 8MA 0003 001 | AF&F o Frv—72 MARK 1
D-39 | 8MA 0518 000 | o s—R vy F ¥ oI~v—27 MARK 1




=

B i B R
WHEEL GROUP

E' %imﬁﬂt\

HEEL GROUP
RUBS| a—)F FE i 7 % i B i =

No. CODE No. PARTS NAME QTY REMARKS
E-1 |[111 1112 000 | A4 VFa—7F TUBE, wheel 2

E-2 [S45 0312 001 | YAm—&—V¥ > PIN, nail rotor 4

E-3 |9RP 0620 003 | RE> 96 "R’ PIN o6 4

E-4 | 111 1102 000 | #4 ¥ 350-5 7¥¥ R TIRE 350-5 ASSY R 1 | Nog~15&ts
E-5 |11l 1103 000 | #4 ¥ 350-5 7w ¥ L TIRE 350-5 ASS'Y L 1 | No6~15&ts
E-6 |C25 0035 0052 | &A% 350-5 TIRE 3.50-5 2

E-7 |C25 0035 0053 | Fo2—7 350-5 TUBE 350-5 2

E-8 |111 1104 000 | &4 —n7F¥YF R 350-5 WHEEL R 350-5 2

E-9 | 111 1105 000 | &4 —n7FF L 350-5 WHEEL L 350-5 2

E-10 | C25 0035 0056 | A >¥A Ko VALVE, inside 2

E-11 | C25 0035 0057 | 7sn7F v/ CAP, valve 2

E-12 | 111 1111 000 | &A WHR A BOSS, wheel 2

E-13 | 9BS 0802 003 | a# &+ b M8 x 20 ¢ BOLT, small M8 x 20 ¢ 8

E-14 | 9NS 0800 003 | aA &+ w b M8 NUT, small M8 8

E-15 | 9SW 0800 003 | /<+# % 08 WASHER, spring ¢ 8 8

— 12




F.

150 FSM (7 A ) Bk
150 HATCHET COLOW (HAXAGONAL SHAFT) GROUP

01

FRONT

G.

g JEL I IER
MOVEMENT WHEEL GROUP

e 13._

(O

H R
t]kw}

I: 150 &N (<Al ) B
- 150 HATCHET COLOW (HAXAGONAL SHAFT) GROUP

Rli%s| 2—F &5 il T # 5 HE fif =&
No. CODE‘ N)). PARTS NAME Q TY| REMARKS
F-01 111 %‘003 150FavA7wimyA2o73ay) | COLOW ASSY, 150 h

: atchet
(haxagonal shaft) 1 set

YF-1 | 9BT 0801 003 | " b M8 x 10 ¢ BOLT M8 x 10 ¢ 6

yE-2 | 9SW 0800 003 | /3A¥ 4% ¢8 WASHER, spring ¢ 8 6

VF-3 | M56 0124 000 | NFAHEO—%— L ROTOR, flower L 1

“YF-4 | 9NT 1000 003 | +¥ b MI0 NUT M10 16

JF-5 | 9SW 1000 003 | 73494 4 ¢10 WASHER, spring ¢ 10 16
F-6 | 136 1512 000 | NFAEX DUV ET S ROD, flower fitting 2

JF-7 | 111 1534 000 | 150 F%& A x (B) | NAIL, 150 £ 8

vV F-8 | 111 1535 000 | 150 +& A R (L) NAIL, 150 o 8

vE-9 | 111 1514 004 | =>FavFa—7 (1502 W) TUBE, extension 150 2

v F-10 | R14 0515 000 | ¥ A MUY HRILE BOLT, nail fitting 16
F-11 | 9RP 0612 003 | RE> b6 "R'PIN 96 6

v F-12 | 111 1513 003 | oo Fa—7F (1502 7) TUBE, knife edge bering 150 2

+F-13 | S66 1401 031 | wAa—&—¥E PIN, nail rotor 6

vB-14 | M56 0117 000 | NFAHEo—%— R ROTOR, flower R 1

nt 1537 ol
G 1% 5/ R R R (R
- MOVEMENT WHEEL GROUP

Riti#ES| a—F H5 i it & i HE i &
No. CODE No. PARTS NAME Q TY| REMARKS
G-01 | 111 1500 000 | A Fo¥+ Y 7w WHEEL ASS'Y, movement 1
G-1 111 1531 000 | 4 Fov Y rT7x—2 FORK, movement wheel 1
G-2 |[111 1533 000 | f kv U WHEEL, movement 2
G-3 |TI0 0272 000 | ¥ Z PIN, axle 1
G- 4 9RP (816 003 | RE > 08 "R'PIN 08 1
G-5 | 9BT 1007 003 | &b MI0x70¢ | BOLT MIOx70¢| 2
G- 6 9NL 1000 003 | @& Fw b MI10 NUT, lock MI10 2
G-7 | 9FW 1000 003 | “FEE4: ¢ 10 4

WASHER, plain ¢ 10

— 14—




E.F+42 I (RAEEHA - T42X%2) Bi& E.F42IN (RA#SMA - T« X5) BiZ

RHEES| #Bda=—F #dn % HE e

0 111 1502 001 |150F%Y° A mayhss 43y 744 3u(Assy)| 1set

1 (AL 1513 Q08 \npyFa=7"hy | 2 |4

2 L1514 004 jx:Foufay’ N 0 L 2 | EHEECH
@ 3 136 1513 000 |7 427 hv 4 D)
4 146 1111 000 |15074Y A R 8
5 {146 1112 000 [150F4Y°AL 8
N 6 |R14 0515 000 |YANJYAH b 16
N P P Il & 7 | 9SW 1000 003 |~"%44'% ¢ 10 16
\\ ~ I /ov B 8 | 9NT 1000 003 |Foh M10 16
\ FRESEES 9 [S66 1401 031 |YAo—4—t"y 66 2
\ 10 |[9RP 0620 003 [Rt 66 2
11 | T10 0272 000 |v4¥ 7ty 8 4
12 |9RP 0816 003 |Rt" 68 4
13 [ 8MA 0475 000 [V 'v—4 b#Y 2
14 | 8MA 0476 000 |v/'v—4 3% 2
15 | 111 1415 000 |Yavh've—7 2

FRONT

S

-11- ~12-



= JEm - TERR | H JRm - TEREHR
- ACCESSORY PARTS & TOOL GROUP . ACCESSORY PARTS & TOOL GROUP

RIES| a—F &= % & # i g it =
No. CODE No. PARTS NAME QTY REMARKS
H--1-'| 11T 1530 000 o bl -y it B BAG, tool 1
H-2 )| 111 1516 000 | kY& BOOK, manual 1
e Behes H-3 | M26 0414 001 | 22> PIN, king 1
H- 4 | Mb4 0413 000 | AZ > K PIN, stand 1
) H-5 | 9FW 0800 003 | SEEES: b8 WASHER, plain ¢ 8 1 | xRz rEER
H- 6 |9RP 0816 003 | R¥ 08 "R’ PIN b8 1
H-7 | 111 0415 001 | AAFVHw b CULTI SOCKET 1
H- 8 |9BT 1005 003 | A b MI0x50¢ | BOLT MIOx50¢ | 2
1 H-9 | 9NT 1000 003 | =¥ b M10 NUT M10 2
H-10 | 111 1512 001 | Z 5 > Fvix— C LEVER C, clamp 1
FARDAMER M 2
[{O H-11 | 111 1511 001 | ¥4 aw R BAR, resistance 1
a H-12 | S57 0177 000 | B> ) »P—A MY VHE PIN, arm fitting 1
H-13 | 9RP 0816 003 | R¥> 08 "R'PIN 08 1
H-14 | 9TL 1900 003 | 57 Rv o A BOX, plug |
H-15 | 9TL 6019 005 | K= A /35— DRIVER 1
H-16) IOV RY BOOK, engine 1
2 . 19
14 15
@’J / I3  HeRSiAR
16

— 15 — —-16 — .




